
1  

BRIHANMUMBAI MUNICIPAL CORPORATION 

HYDRAULIC ENGINEERS DEPARTMENT 
 

e-TENDER FOR 

 
Name of Work: - Work of operation and comprehensive Maintenance 90MLD Vihar 

water treatment plant under AEOC(T.M.) division. 

 

STANDARD BID DOCUMENT 
 

 

Website : portal.mcgm.gov.in/e-tenders 

 
 

Office of : Deputy Hydraulic Engineer (Maint. ) 

Municipal water works yard, 

Lal Bahadur Shastri Marg, 

Ghatkopar (W), Mumbai -400086 

 

 

 
 

 Sd/-                                 Sd/                                    Sd/-     Sd/- 
 

         S.E. (V.F.P.)                       S.E.S.W                    A.E.O.C.(T.M.)                     E.E.(H.W.)W.W 
 
 
 
 
 Sd/-                                          Sd/- 
[...]
7. Post chlorination is carried out in filtered water chamber directly at the treated water 

outlet pipeline. Retention time for post chlorination is given in powai low level reservoir 

of approx. 1⁄2hrs. 

8. The treated water is conveyed to the PLLR (Powai low level reservoir) by means of 

gravity for onward distribution on to city of Mumbai. 

9. This plant is also designed to recycle sludge water from waste water recycle tank and back 

washes water from filters. 

The salient features of recycling plant are as below: 

 SRA(Sludge Regulation Area) Plant: 

a) It is designed to recycle supernatant and centrate water after removal of 

sludge from the sludge water. 

b) Process involves accumulation and proper mixing of sludge water from 

90MLD plant. The sludge water from wash water recirculation tanks & 

clarifier sludge sump is fed into 1 nos. of densadeg thickener to achieve 

outlet sludge consistency of around 4%. The thickened sludge is collected 

in sump and pumped to 3 nos. of centrifuge of capacity 15𝑚3/hr by means 

of 3 nos. of screw pumps after poly-electrolyte dosing. Sludge handling is 

done with the help of the conveyor belt and 1 nos. sludge trolley. 

 W.W.R.T. 

a) The backwash water from 6 nos. of filter beds of 90 MLD WTP is 

collected into WWRT and same is lifted by means of 3 nos. of submersible 

pumps of 120𝑚3/hr capacity. The recycled water is brought to the inlet 

chamber of 90 MLD plant. The plant is designed for 3.6 MLD. 

10. In addition to above, process related equipments of 90MLD water treatment plant 

includes: 

i. The inlet chamber including clarifier bypass to treated water outlet line inlet 

chamber overflow to sand trap. 

ii. Water quality monitoring and control system including sampling. 

iii. Instrumentation 



103  

iv. Electrical installation including allied equipments, cabling etc. Switch gears, 

distribution boards, fire fighting system, P.A system, Cabling, earthing, lighting 

protection, lighting including street etc. Required within the boundary limits of the 

plant including provisions for trenches/ducts. 

v. Overflow spent wash water, chemical drainage, site drainage, wash water and 

sewage disposal system. 

vi. Interconnecting pipelines within and between the structures including 

underground work. 

vii. Roadwork, general site drainage and site grading. 

viii. Furniture required for supervising, operating and inspection staff of the plant. 

 
B. Input and output water quality 

1. Raw water quality: 

The plant is able to treat the raw water according to the raw water design value: 

 pH. ............................................ 6.5-8.5 

Total suspended solids- 

 For clarification......................... Less than 4mg/l 

 Sludge management system.......50mg/l( In raw water considered for sludge 

treatment system) 

2. Treated water quality: 

The treated water quality based on raw water quality shall be: 

 Turbidity ........................................................ less than 1.0 NTU 

 TSS ................................................................ less than 1.0mg/l 

 Residual chlorine ...................... more than 1.0mg/l 

 Coliform organism(CFU/100ml). ................... Nil 

 
C. Process Guarantees: 

The process guarantee is the assurance given to meet the standards and specifications and 

vouch to operate the plant efficiently. These guarantees are defined in the specifications these 

guarantees can be achieved when the plant is operated at maximum work flow. 

1. Water loss as sludge: The waste water which is recovered from sludge and is not 

recycled is considered as a water loss. It shall not exceed 2% of the total amount of water 

filtered during non-monsoon period &monsoon period. 

2. Water loss from backwash: The total wash water i.e. pumped backwash and cross wash 

is also a part of water loss. It shall not exceed 2% of the total amount of water filtered 

during non-monsoon and monsoon period. 

 
D. Functional Guarantees: 

The 90 MLD plant is designed to comply with the final water quality requirements only if the 

plant has been operated in accordance with the operating procedures explained as following: 

Water quality after clarification: 



104  

1. For the dry season or non-monsoon season conditions when raw water turbidity is not 

exceeding to 10 NTU 
 

Parameters Unit Concentration 

Turbidity NTU Less than 5 

Suspended solids mg/l Less than 5 

Total aluminum mg/l as Al Less than 0.3 

 

For monsoon condition with turbid water: 
 

Parameters Unit Concentration 

Turbidity NTU Any single value less than7, maximum with 

an average value less than 5 over 24 hours. 

Suspended solids mg/l Less than 5 

Total aluminum mg/l as Al Less than 0.5 at any time over 24 hours. 

 

Water quality after filtration and chlorination 

 

 The treated water quality after filtration and disinfection based on raw water quality: 
 

Parameters Unit Concentration 

Turbidity NTU Less than 1 

Suspended solids mg/l Less than 1 

Colour Hazen units Less than 5 

Test and odour - unobjectionable 

Iron as Fe mg/l Less than 0.1 

Manganese as Mn Mg/l Less than 0.1 

Total aluminum Mg/l as Al Less than 0.1(Desirable limit0.03) 

Coliform organisms CFU/100ml Absent 

 

Other parameters shall be tested as per the the practice in vogue/ as directed by BMC and 

shall confirm to BIS 10500. 

 

These guarantees apply for input with the normal works flow of 90MLD, Under rating upto 

20% and maximum works flow of 108MLD when all units are under operation and not for the 

hydraulic overload. 

 

E. Operation & maintenance of the 90MLD water treatment plant: 

1. Work of operation & maintenance of 90 MLD water treatment plant of vihar consists of 

aquaDAF clarifier plant, electro-chlorination plant and PAC dosing system, clarifier 

sludge water recirculation plant, filter back wash water recirculation plant and SCADA 

automation system. 

2. The successful tender shall take over the plant for operation and maintenance work on as 

and where basis. 

3. During the Operation and Maintenance period, water& power will be provided by BMC at 

free of cost. 



105  

4. Copy of detailed plans, drawings, operation & maintenance manuals will be provided by 

BMC to successful bidder. The bidder shall copy the same with sufficient quantity for 

their reference during O&M period. 

5. The contractor shall ensure copies of drawings, maps of each of the components of the 

waterworks along with all relevant manuals are available with the operators. All these sets 

must be corrected and updated during the maintenance period if any additions / 

alterations/ deletions are done to any of the equipments. 

6. Staff position: 

• List indicating the standard staffing pattern and minimum number of staff for each of 

the unit of operation and maintenance shall be as per clause G(4) & annexure-I. The 

staff actually in position with reference to the staffing pattern shall be maintained 

during the O&M. 

• Any variation as regards to adequacy of staff (inadequate staff) will attract penalty till 

the contactor rectifies the same as per the Annexure-IV. 

a. Operations 

1. The Contractor shall carry out regular operations of 90 MLD water treatment plant on 

a 24X7 basis for the proper functioning of the plant. The operations shall be carried 

out with the minimum staff as mentioned in the specifications. The operational work 

involves mechanical, Electrical & instrumentation (Automation, SCADA) etc. works 

for AquaDAF clarifier plant, filtration plant, sodium hypochlorite(NaOCl) and PAC 

dosing system, sludge recirculation plant including disposal of dewater sludge to the 

approved site with necessary loading, unloading, transporting etc. To achieve water 

quality and allied process requirements as per the specifications. 

2. The operation of water treatment plant must be regulated by operations manual in 

order to fulfil the legal requirements for state of the art operation and the co-operative 

regulations for labour safety and health. At the same time, staff employed need 

instructions for extraordinary non-routines situations, routine works, equipments 

operations etc. These procedures instructions are binding instructions on the execution 

of define procedures, processes and events.they contain definitions on what has to be 

done when , where, how, by, whom using which materials and considering which 

documents and how this shall be controlled and documented. the instructions help the 

operators and the employees to manage and operate the plant efficiently. 

The instructions for the operation of plant in normal condition, monitoring all the 

process parameters, deviation from the normal operation, waste management, labour 

safety, execution of dangerous works etc. Described in the manual are briefed as 

below: 

3. Manual Operations: 

If required manual operations as below shall be carried out: 

a. Inlet works: 

 Flow regulation by operating electrically actuated control valve in the 

upstream of inlet chamber. 

 Overflow management through process drain. 

b. Flash Mixer: 

 In case of low turbidity in raw water if required AquaDAF shall be by 

passed by operation of penstock gate. 

c. Distribution chambered and AquaDAF clarifiers: 



106  

 Operations of penstock gate or regulate the flow in each AquaDAF. 

 Operation of compressor from control panel. Changeover of 

compressors. 

d. Aquazur-V filters 

 Operation of valve and back wash from filter consoles 

 Operation of manual drain valve to completely drain filter for 

maintenance. 

 Change of working compressor on regular interval. 

e.  PAC dosing 

 Operation of diaphragm pumps from the selector switch near valves. 

 Dose setting from constant head dosing system according to the flow 

inlet. 

f. Electro-chlorination building 

 Booster pump, chiller, brine pump, pre dosing post dosing pump to be 

operated on LOCAL mode. 

 Setting the dose rate by adjusting stroke. 

 Operating the neutralization system in LOCAL mode. 

g. Waste water recovery tank stage: 

 Operation of submersible pump installed for pumping on LOCAL 

mode. 

h. Clarifiers sludge sump 

 Operation of submersible pump in LOCAL mode to transfer sludge 

from clarifier sludge sump to densadeg thickener. 

 Operation of flocculator in LOCAL mode. 

i. Flocculators 

 Operate manual gate valve to control flow. 

 Operations of agitator in LOCAL mode. 

j. Densadeg Sludge thickener 

 Operation of scrapper bridge motors in LOCAL mode. 

k. Thickened sludge sump 

 Operate sludge sump in LOCAL mode. 

 Operate submersible mixer in LOCAL mode. 

l. Centrifuge 

 Operate belt  in LOCAL mode. 

 Operation of poly electrolyte dosing pump in LOCAL mode. 

m. Supernatant tank and centrate tank 

 Operating submersible pumps for pumping the water to inlet chamber 

in LOCAL mode. 

4. Auto operations: 

Operating all mechanical electrical equipments in auto mode through 

PLC/SCADA/HMI. 

a. Raw water inlet works  

 Operation of control valve through PLC to regulate flow with the 

help of ultrasonic flowmeter. 



107  

 Controlling PAC dosing by analysing the flow and   turbidity online. 

b. Distribution channel and AquaDAF clarifier 

 Analyzing the flow distribution in each AquaDAF. 

 Regulating the desludging time based on turbidity of raw water. 

 Controlling frequency of opening and duration of opening of sludge 

extraction gate. 

 Controlling of starting/stopping of compressors and HP pumps and 

selecting working and standby. 

 Controlling operations of compressors and HP pumps for aeration in 

AquaDAF clarifier through pressure vessel. 

c. Aquazer V filters 

 Performing back wash operation in AUTO or SEMI-AUTO mode by 

choosing head loss mode or timer mode. The backwash sequence and 

average time of each cycle of operation shall be as per operation 

manual. 

 Sequencing of filters for back wash based on head loss timer mode. 

 Controlling operations of backwash blowers used for air scouring of 

filters. 

 Backwash water flow regulation. 

d. Chemical building 

 PAC dosing regulation. 

 Controlling operations of single diaphragm pump. 

 Operation of electro-chlorination system. 

 Operations of agitator for proper mixing of solutions. 

 Operations of booster pumps and electrolyser cells. 

e. Wash water recovery tank stage 

 Submersible pump operations controlled by level switches. 

f. Clarifier Sludge sump 

 Operation of sludge extraction pumps. 

g. Flocculator 

 Operation of agitator for uniform mixing of polyelectrolyte in the 

sludge. 

h. Densadeg sludge thickener 

 Operation of scrapper motors. 

i. Thickened sludge sump 

 Operation of submersible mixtures. 

 Operation of sludge feed pump. 

j. Centrifuge 

 Operation of centrifuge feed pump 

 Belt conveyors for sludge handling 

 Operation of poly dosing pump. 

 Operation of service water valves for flushing centrifuges. 

k. Supernatant and centrate tank 



108  

 Operation of the submersible pumps to pump supernatant from the 

thickener and the centrate from the centrifuges to inlet chamber. 

l. Online instruments 

 Ensure measurement of turbidity, pH and residual chlorine through 

online instruments and the values to be reflected in field as well as in 

SCADA. 

 
5. Monitoring and control 

1. The water treatment plant is subjected to variation in terms of quality and 

quantity of water. There could be changes because of seasonal variations in 

water chemistry, varying plant operation conditions, new environmental law 

as and other factors. Because of this proper monitoring shall be carried out to 

ensure that the water treatment plant is satisfactorily controlled so that desired 

results are attained. The proper monitoring of the WTP shall be include 

efforts- 

 Reduce the risk associated with chemical underfeed and overfeed. 

 Continuing compliance with environment regulations. 

 Improve quality of plant operations. 

 Increase water and energy saving. 

 Improved plant productivity. 

2. Manual monitoring system shall involve plant operators, technicians and 

chemist taking care of all the important parameters. The chemist conduct 

chemical tests such as pH, Turbidity, residual chlorine, suspended solids, 

conductivity, etc. of water. This will keep them updated about the changes in 

after quality and they shall take necessary steps to meet the guaranteed quality 

parameters. The operators shall be responsible for controlling the pumps, 

valves and other processing equipment to convey the water through each 

process, taking care of all the parameters. The operator shall also read, 

interpret and adjust the process to make sure plant equipment and processes 

are working properly. 

3. The plant has automatic monitoring and control system along with manual 

system. Because of the dynamic nature of water, a higher degree of precision 

is required in the monitoring and control of water treatment plant for improved 

reliability and quality. This is only possible through computer based 

monitoring and control. The operator shall monitor, adjust, start and stop the 

treatment process from computer only. The operator shall monitor the system 

through process integrated control terminal i.e. PLC. The process control 

program is loaded in the PLC and connected to the computer through fibre 

optics. The digital readouts of all the parameters helps the operator to 

determine the process efficiency. Visuals and audible alarms and indicators 

that indicate deviations from normal treatment process can be seen in the 

system. The automatic control system can quickly respond in case of hydrogen 

leak which is major emergency situation. 

4. The operator can easily switch to semi-automatic or manual mode in case of 

any problem in the control system. 

5. Sampling and testing: the sample testing shall be carried out for locations- 



109  

 Raw water inlet 
[...]
plants as per directions given by Plant manager / Plant Engineer / Senior Engineers and allied 

activities of records in logbooks. They shall record all the parameters / readings in Log Sheet / 

registers and communicate with their higher ups. 

He is responsible for the overall operation of the plant in a particular shift in a safe and 

efficient manner. The shift in charge is required to work in rotating shifts. He is responsible 

for making crucial decisions in the event of emergency. 

Responsibilities: 

 Make regular inspection of the plant & equipments to ensure that it is in proper 

operation at all times. 

 Monitor treatment process and flow throughout the plant. 

 Make changes to the plant process as necessary to improve plant performance. 

 Prepare reports in the respective shift; prepare work orders for malfunctioning of the 

equipments. 

 Read meters, gauges and keep logs of reading. 

In Emergency situation in the plant, Shift in-charge has to perform following duties: 

 Proceed the emergency scene and asses the scale of emergency. 

 Inform the plant manager/plant engineer and advice him to activate emergency 

services. 

 Direct all operations within affected area. 

 Guide rescue and fire fighting operation. 

 Ensure that affected area is searched for causalities &area is evacuated to the 

appropriate assembly point. 

 In absence of emergency main controller, he can direct the shutting down & 

evacuation of the plant. 

 Report all significant development to the emergency control centre. 
 

All other officials and their staff shall work in co-ordination respective seniors 

towards fulfilment of the objectives of operation and maintenance of the plant as 

whole. 

Note: All the staff shall follow the instructions of the BMC officials as necessary. 



126  

BRIHANMUMBAI MUNICIPAL CORPORATION  

Annexure-III  

Critical spare parts 

The contractor shall keep following critical spares readily available in the plant required for 

operation and maintenance work. Costs of these tools are deemed to be included in the rates 

quoted for operation & maintenance jobs and no separate claim will be entertained. 
 

Sr. No. Equipment Name Make 
Eqpmt 

Number 
Spare Part Description Unit Qty. 

1 Electrolyser cells Tianoo 4 Spare Electrolyse cells Nos 4 

2 Filter Release nozzles Guddi plastcon 33340 Filter Release nozzles Nos 4500 

3 AquaDaf release nozzles Guddi plastcon 320 Aqua Daf release nozzles Nos 250 

4 3 Phase.Controller card RUTTONSHA 4 3 Phase.Controller card Nos 2 

5 U/V,O/V, Card No.S001 RUTTONSHA 2 U/V,O/V,Card No.S001 Nos 1 

6 
mV.Amplifier card 

no.9902 
RUTTONSHA 

 
2 

mV.Amplifier card no.9902 Nos 1 

 
7 

ACB 1600A, 4P, EDO, 

50KA, Microprocessor 

Based 

 
Schneider Electric 

 

 
3 

ACB 1600A, 4P, EDO, 

50KA, Microprocessor 

Based 

 
Nos 

 
1 

8 
Capacitor Bank 

25KVAR 
Schneider Electric 

 
8 

Capacitor Bank 25KVAR Nos 4 

9 
Capacitor Bank 

15KVAR 
Schneider Electric 

 
10 

Capacitor Bank 15KVAR Nos 5 

10 
Capacitor Bank 

10KVAR 
Schneider Electric 

 
6 

Capacitor Bank 10KVAR Nos 5 

11 
Capacitor Bank 

20KVAR 
Schneider Electric 

 
4 

Capacitor Bank 20KVAR Nos 2 

12 
Power Contactor 700 

Amp AC-1 Duty 
Schneider Electric 

 
2 

Power Contactor 700 Amp 

AC-1 Duty 
Nos 1 

13 
Capacitor Duty 

Conductor 
Schneider Electric 

 
16 

Capacitor Duty Conductor Nos 3 



127  

BRIHANMUMBAI MUNICIPAL CORPORATION 

Annexure-IV 
 

Penalty for absenteeism of staff and for non compliance to the maintenance schedule 
 

A. Penalty to be deducted from bill for absenteeism of contractor’s staff 
 

Sr. 
No. 

Staff Penalty per person/shift/day in rupees 

1 Plant manager 2500 

2 Assistant Manager/Process Engineer 2000 

3 Junior Engineer(M&E) 1800 

4 Junior Engineer(SCADA/Automation) 1500 

5 Chemist 1500 

6 Electrician 1250 

7 Operator 1000 

9 Fitter 1000 

10 Document controller cum clerk 800 

11 Store keeper 800 

12 Helpers 500 

14 Security guard 400 

15 Office boy 400 

16 Gardner 400 

17 Sweeper 400 

 

B. Penalty for non compliance to the maintenance schedule 
 

Sr. 

No. 

Non-compliance % to maintenance 
schedule (Monthly, Quarterly, half 

Yearly, Yearly) 

 

Penalty in Rs. 

1 Up to 20% 0.25% of the contract cost for that year 

2 20% to 30% 0.50% of the contract cost for that year 

3 30% and above 1% of the contract cost for that year 



128  

BRIHANMUMBAI MUNICIPAL CORPORATION 

Annexure-V 
 

Equipments available in the 90MLD plant for reference 
 

 
New 

Item 

No. 

 
 

Equipment location and description 

 
 

Qty. 

 
 

Unit 

 VIHAR WATER TREATMENT PLANT 
SUPPLY AND DELIVER TO SITE PLANT FOR THE 

FOLLOWING: 

  

 
 

1 

Interconnection with existing Raw water Pipeline to Inlet 

chamber of the new treatment Plant and electrically/ 

pneumatically operated. Isolation BFV with dismantling 

joint on inlet raw water line. 

  

 
1.01 

DN 900 Isolation Butterfly Valve with Electrical 

Actuator and Bypass arrangement 
1 Nos 

 1.02 DN 900 Flange Adaptor 1 Nos 

 1.03 DN 900 Flow meter 1 Nos 

 1.04 DN 700 Control Valve with Electrical Actuator 1 Nos 

     

2 New Inlet Works   

 
2.01 

500 x 500 Manual Penstock for Scum Removal 

Arrangement 
1 Nos 

 2.02 Level Switch for Inlet works 1 Nos 

 2.03 Ultrasonic Level transmitter 1 Nos 

 
2.04 

Sampling Pump with Motor, accessories, DN 32 

rotameter and piping 
2 Nos 

 2.05 Pressure Gauge on sampling line 1 Nos 

 2.06 Turbidity analyser 1 Nos 

 2.07 Temperature Analyser 1 Nos 

 2.08 pH Analyser 1 Nos 

 2.09 Residual Chlorine analyser 1 Nos 

 2.10 SS Weir plate for Inlet and Overflow section 1 Nos 

 2.11 Piping for Alum/PAC dosage LS LS 

     

3 
Flow Distribution arrangement including supply of Flash 

Mixers and necessary piping. 

  

 
3.01 

1500 x 1500 penstock for Flash Mixer Isolation with 

electric actuator 
2 Nos 

 3.02 Alum dosing pumps with accessories and piping 2 Nos 

 3.03 DN 25 flow meter 1 Nos 

 3.04 Ultrasonic level transmitter for Alum tanks 2 Nos 

 3.05 Pressure transmitter on Alum dosing line 1 Nos 

 3.06 DN 32 Rotameter 1 Nos 



129  

 3.07 Calibration pot 2 Nos 

 3.08 Level switch for Alum tanks 2 Nos 

 3.09 Flash mixers with motor 2 Nos 

     

4 Clarifier bypass including Manually operated penstocks. 
  

 4.01 DN1200 MS pipe pipe work for clarifier bypass LS LS 

 
4.02 1300 x 1300 manual penstock for clarifier bypass 1 Nos 

     

 

 
5 

Flocculation, Clarifier tank plant including pipe line and 

Control and materials requires for connection work of 

phase1 item to existing filter house and for re-connection of 

phase1 & phase 2 after completion of phase2 items etc. 

complete. 

  

 
5.01 1500 x1500 manual penstock for clarifier isolation 2 Nos 

 5.02 Ultrasonic Level transmitter for Automatic Weir 2 Nos 

 5.03 Float level gauge for Clarified Water channel 1 Nos 

 5.04 Level switch for Clarified Water channel 1 Nos 

 
5.05 

Ultrasonic Level transmitter for Clarified Water 

channel 
1 Nos 

 
5.06 

DN250 Pipe work for Aquadaf Clarifier from 

Pressurization Vessel 
LS LS 

 5.07 Compressor with electric motor 2 Nos 

 5.08 Compressor accessories including receiver, piping 1 Nos 

 5.09 High pressure pump with motor 3 Nos 

 5.10 Strainer at suction of HP pumps 3 Nos 

 5.11 Automatic Strainer 2 Nos 

 5.12 DN250 BFV valve 13 Nos 

 5.13 DN250 check valve 5 Nos 

 5.14 Pressurization vessel, and accessories 2 Nos 

     

6 
Clarifier Sludge Removal and control using local manual/ 

timer control 

  

 6.01 Automatic weir with electric actuator 4 Nos 

 
6.02 

DN600 Pipe work for sludge from Aquadaf to 

clarifier sludge sump 
LS LS 

 6.03 DN600 flow meter for sludge withdrawal 1 Nos 

     

7 
Sludge valves, Remote manual control therefore etc. 

complete. 

  

 7.01 Clarifier Sludge Sump Pump with motor 2 Nos 

 7.02 DN100 Check valve 2 Nos 

 7.03 DN100 Gate valve 2 Nos 

 7.04 DN100 pipe work to Densadeg LS LS 

 7.05 DN200 pipe work to Densadeg LS LS 

     



130  

8 Equipment and structure for the sludge handling systems. 
  

 
8.01 

Densadeg Thickener Scrapper Mechanism with 

Motor 
1 Nos 

 8.02 Lamella Module for Densadeg Thickener 1 Nos 

 8.03 DN200 Flow meter for Densadeg feed line 1 Nos 

 8.04 DN100 Check valve for Densadeg feed line 1 Nos 

 8.05 DN200 Check valve for Densadeg feed line 1 Nos 

 
8.06 DN100 manual knife gate valve for Densadeg drain 2 Nos 

 
8.07 DN80 manual knife gate valve for Densadeg drain 1 Nos 

 8.08 Screw pump for Densadeg with motor 3 Nos 

 
8.09 DN80 manual knife gate valve for Screw Pumps 5 Nos 

 
8.10 

DN80 knife gate valve with electric actuator for 

screw pumps 
2 Nos 

 8.11 DN80 Check valve for recirculation sludge line 1 Nos 

 
8.12 

Submersible Mixer with motor for Thickened sludge 

sump with jib crane 
1 Nos 

 8.13 Polypac for Densadeg, with accessories 1 Nos 

 
8.14 Dosing pump of Polymer for Densadeg with motor 2 Nos 

 8.15 Polydosing pipework LS LS 

 
8.16 

DN25 Rotameter for dosing pump for Densadeg 

polymer 
2 Nos 

     

9 
Clarifier sampling and analytical measurement 

instrumentation 

  

 9.01 Sampling Pump with Motor 2 Nos 

 9.02 Piping and accessories LS LS 

 9.03 Pressure Gauge on sampling line 1 Nos 

 9.04 Turbidity analysers 1 Nos 

 9.05 pH analysers 1 Nos 

 9.06 Chlorine analysers 1 Nos 

     

10 
Jib cranes/Lifting Arrangement for clarifier and sludge 

handling system. 

  

 
10.01 

2T hoist with monorail for High pressure pump and 

compressor 
1 Nos 

 10.02 3T hoist with monorail for centrifuge building 1 Nos 

 10.03 4T hoist with monorail for backwash air blower 1 Nos 

     

11 
Clarified water conveyance up to existing filters in phase - I 

and up to new filters in phase - 2. 

  

 
11.01 

Pipework for connection between clarifier of phase 1 

and existing filters 
LS LS 

     



131  

 

12 
Clarifier drainage, and dewatering including under drain 

system. 

  

 
12.01 10 HP Centrifugal Pumps with piping and accessories 2 Nos 

 
12.02 3 HP Centrifugal Pumps with piping and accessories 2 Nos 

     

 

 
13 

 

Rapid gravity filters of twin beds type including filter 

gallery pipe work, joints, valves and fittings, sampling 

pumps and pipe work, instrumentation and controls for 

filtration plant operation. 

  

 13.01 Stop log for distribution channel 1 Nos 

 13.02 Frames for Stop log 2 Nos 

 13.03 800 x 800 penstock with actuator for filter inlet 6 Nos 

 
13.04 600 x 600 penstock with actuator for filter backwash 6 Nos 

 
13.05 

DN500 manual butterfly valve, metal seated, for 

filtered water outlet 
6 Nos 

 
13.06 

DN500 butterfly valve with actuator for filtered water 
outlet 

6 Nos 

  
13.07 

DN500 pipe work for filtered water outlet and 

backwash water from backwash water header to filter 

 
LS 

 
LS 

 
13.08 

DN300 pipe work for backwash air from backwash 

air header to filter 
LS LS 

 13.09 DN1200 pipe work for filtered water conduit LS LS 

 
13.10 DN200 filter inlet channel drain manual gate valve 2 Nos 

 13.11 Dewatering pump for filter 1 Nos 

 13.12 Sampling Pump with Motor 2 Nos 

 13.13 Turbidity Analyser 1 Nos 

 13.14 pH Analyser 1 Nos 

 13.15 Chlorine analysers 1 Nos 

 13.16 Pressure Gauge on sampling line 1 Set 

 13.17 Ultrasonic level transmitter for filter 6 Nos 

 13.18 DPT for filter 6 Nos 

 13.19 Piezometer for filter 20 Nos 

     

14 Filter media   

 14.01 Filter Media 529 m3 

     

15 Filter under drain system   

 15.01 DN150 gate valve for filter drain 6 Nos 

 15.02 Filter Nozzle 31752 Nos 

     



132  

16 
Filter valve operating power system including manual wash 

control consoles and Auxiliary local control desk. 

  

 16.01 Solenoid Valve System LS Nos 

 16.02 Filter control consoles 6 Nos 

     

17 Air scour system including blowers   

  
17.01 

Backwash air blower with acoustic enclosure, air 

filter, silencer, pressure relief valve, delivery pressure 

gauge, check valve and motor 

 
2 

 
Nos 

 
17.02 

DN300 Backwash air blower isolation manual 

butterfly valve 
2 Nos 

 
17.03 

DN300 Backwash air blower valve back pressure 

valve with actuator 
1 Nos 

 
17.04 

DN300 butterfly valve with actuator for filter 

backwash air 
6 Nos 

 17.05 DN300 backwash air header pipe work LS LS 

     

18 
Water up wash and surface wash system including delivery 

pipe work and flow control systems. 

  

 18.01 OHT tank filling pump with motor 2 Nos 

 18.02 DN200 manual butterfly valve 2 Nos 

 18.03 DN150 manual butterfly valve 2 Nos 

 18.04 DN200 pipe work LS LS 

 18.05 DN150 pipe work LS LS 

 18.06 DN150 check valve 2 Nos 

 18.07 DN400 Control Valve with Electric Actuator 1 Nos 

 
18.08 DN500 pipe work from OHT tank to filter gallery LS LS 

 
18.09 

DN150 manual gate valve for OHT tank overflow and 

drain 
1 Nos 

 
18.10 

DN500 butterfly valve with actuator for filter 

backwash water 
6 Nos 

 
18.11 

DN500 backwash water header pipe work in filter 
gallery 

LS LS 

 18.12 Pressure indicator on OHT pump delivery line 1 Nos 

 18.13 Level switch in OHT tank 1 Nos 

 18.14 Level transmitter for OHT tank 1 Nos 

 18.15 DN 500 Wash water line flow meter 1 Nos 

     

19 
Filter Wash Water, Recirculation Plant, including collection 

and pumping to inlet water works. 

  

 19.01 DN800 pipe work from Sand trap to WWRT LS LS 

 19.02 DN600 flow meter 1 Nos 

 19.03 700x700 penstock with electric actuator 2 Nos 

 19.04 500x500 penstock with electric actuator 2 Nos 

 19.05 Wash water sludge transfer pump with motor 2 Nos 

 19.06 DN100 Sludge transfer piping LS LS 

 19.07 DN300 gate valve with electric actuator 2 Nos 



133  

 19.08 DN200 gate valve with electric actuator 2 Nos 

 19.09 Wash water recirculation pump with motor 3 Nos 

 19.10 Pressure transmitter for sludge transfer pump 1 Nos 

 
19.11 Pressure transmitter for wash water transfer pump 1 Nos 

 19.12 DN250 Wash water transfer piping LS LS 

 19.13 DN150 Wash water transfer piping LS LS 

 19.14 DN100 manual gate valve 2 Nos 

 19.15 DN100 check valve 2 Nos 

 19.16 DN 150 manual gate valve 3 Nos 

 19.17 DN150 check valve 3 Nos 

 19.18 DN 250 flow meter 1 Nos 

     

 

 
20 

 

Clarifier waste water recycling plant and structure from 

clarifiers including pumping the supernatant water to inlet 

works, sludge handing treatment units and converting the 

sludge in cake forms and sludge disposal complete. 

  

 20.01 Screw pump with motor 3 Nos 

 20.02 Centrifuge with motor 3 Nos 

 20.03 Centrate piping to inlet LS LS 

 20.04 DN150 flow meter on centrate/supernatant line 1 Nos 

 20.05 DN80 manual knife gate valve 6 Nos 

 20.06 DN80 check valve 3 Nos 

 20.07 Belt conveyor with motor 1 Nos 

 20.08 DN100 centratepipe work LS LS 

 20.09 DN150 supernatant pipe work from Densadeg LS LS 

 20.10 Flocculator for Densadeg 1 Nos 

 20.11 Polypac for centrifuge 1 Nos 

 
20.12 Dosing pump of Polymer for Centrifuge with motor 3 Nos 

 20.13 Polydosing pipe work LS LS 

 
20.14 

DN25 rotameter for dosing pump for centriuge 

polymer 
3 Nos 

     

21 Ventilation equipment for filter control block building.   

 21.01 Ventilation equipment for filter control block. LS Nos 

     

 
 

22 

 

Filtered water conduit including joints, specials and fittings 

including interconnection to Existing Clear water pipeline 

from existing filter plant to Powai Low Level Reservoir. 

  

 
22.01 

DN1200 MS pipe work from filter gallery to Existing 

pipeline 
LS LS 

 22.02 DN1200 Dismantling joint 2 Nos 

 22.03 DN1200 Flow meter 1 Nos 

     



134  

23 Number not used.   

     

 

 
 

24 

Electro-chlorination system including Sodium chloride 

handling system, Brine solution tank and handling system, 

Chilling plant, mixing chamber, electrolysis unit, sodium 

hypo chlorite system, acid wash system, associated piping, 

valves, suction and dosing pumps, ventilation system 

etc…Complete for design flow. 

  

 24.01 Strainer for Brine preparation pumps 2 Nos 

 24.02 Isolation valves for Brine preparation pumps 4 Nos 